

TEST REPORT



ORIGINAL

Test Report No. 70.405.20.18559.01
Dated 2020-06-16

Applicant: Dongguan Yihong New Material Co., Ltd
Address: 104, No.7, Xingsan Road, Wusha, Chang'an Town, Dongguan, Guangdong, China
Attn: Hong Suhong

Sample Description: Disposable Isolation Gown(Non-surgical)
Colour: Blue
Fiber Content: PP+PE
No. of Samples: 4
End Use: Non-medical

Receipt Date of Sample: Received on 2020-06-10
Date of Testing: From 2020-06-10 to 2020-06-12
Sample Submitted: The sample(s) was (were) submitted by applicant and identified.
The product's function is declared by the applicant.
The testing point(s) was (were) selected by the applicant.

Test Result: Refer to Next Page.

TÜV SÜD Certification and Testing (China) Co., Ltd. Shanghai Branch
Testing Center
Prepared by:

Kathy Xu

Kathy Xu
Softlines Department

Authorized by:

Andy Wang

Andy Wang
Softlines Department

Note: (1) The TÜV SÜD Certification and Testing (China) Co., Ltd. "General Terms & Conditions" applied.

For full version, please visit: <http://www.tuv-sud.cn/cn-scn/terms-and-conditions>

(2) The results relate only to the Items tested, (3) The test report shall not be reproduced except in full without the written approval of the laboratory.

(4) Any use for advertising purposes must be granted in writing. This technical report may only be quoted in full. This report is the result of a single examination of the object in question and is not generally applicable evaluation of the quality of other products in regular production. For further details, please see testing and certification regulation, chapter A-3.4.

Laboratory:
TÜV SÜD Certification and Testing
(China) Co., Ltd. Shanghai Branch
Testing Center Softlines Lab

Phone: +86 21 6037 6300
Fax: +86 21 6037 6350
E-mail: softlines@tuv-sud.cn
www.tuv-sud.cn/softlines

Regd. Office:
TÜV SÜD Certification and Testing (China) Co., Ltd. Shanghai
Branch Testing Center Softlines Lab
2F Building B, No. 1999 Du Hui Rd, Minhang District, Shanghai
201108 P.R. China

Page 1 of 2

TUV®

TEST REPORT

Test Report No.

70.405.20.18559.01


Dated

2020-06-16



ORIGINAL

Description of The Test Subject

Sample	Description	Photo
001	PP+PE Disposable Isolation Gown(Non-surgical) in blue	 <p>合格证 Certificate of Approval</p> <p>产品名称: 一次性隔离衣(非手术用) Product Name: Disposable isolation gown (non-surgical)</p> <p>产品型号: SVPFC-1 Product Model: SVPFC-1</p> <p>材质: Disposable non-woven Material: Disposable non-woven</p> <p>执行标准: GB/T38462-2020 Executive Standard: GB/T38462-2020</p> <p>生产批号: 20200420 Production Batch Number: 20200420</p> <p>生产日期: 2020/4/20 Product Date: 2020/4/20</p> <p>检测员: 02 Inspector: 02</p> <p>检测结果: 合格 Inspection Result: Qualified</p> <p>有效期: 两年 Term of validity: Two Years</p> <p>生产商: 东莞市义鸿新材料有限公司 Manufacturer: Dongguan Yihong New Material Co., Ltd.</p> <p>生产地址: 广东省东莞市长安镇乌沙兴三路7号101号 Manufacture Address: 104, NO.7, Xingsan Road, Wusha, Chang'an Town, Dongguan, Guangdong, China</p>

Test Results

1 Water Resistance-Impact Penetration Test

AATCC 42:2017e

Test Component

001-front panel
001-sleeve seam

Weight of blotter gained(g)

0.0
3.9

2 Hydrostatic head Test

AATCC 127:2017(2018)e Option 2;

Hydrostatic Head; Rate of Increase Of Water Pressure: 60cm/min., Face Side Facing Water

Test Component

001-front panel
001-sleeve seam

Result (cm.H₂O)

151.0
8.5*

Remarks: *=Water leakage was found on seam.

-End of The Test Report-